



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-07-26 11:33:30

Date of Next Testing: 2027-01-17 11:33:30

Product Name: **Polymerized carbodiimide**

CAS Number:

Specifications & Purity: Viscosity (23 ° C) : 1000-6000 (25 ° C) mPas density: 1.10 g/cm3

Lot #: G2524461

SKU # **A298744**

Version **1**

Analysis #: **544804**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Viscosity(23°C)	1000-6000 (cP)	2064.00000 cP
Density(25°C) , 1.10g/cm3	pass	Pass

John Su
QA & QC Manager